United States Municipal Environmental Research EPA-600/9-79-011
Environmental Protection Laborator May 1979

Y
Agency Cincinnati OH 45268

Research and Development

wEPA Performance and
Upgrading of
Wastewater
Stabilization Ponds

> D



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research
[...]
to support the membrane with a care-
fully prepared granular material. We
also consider it necessary to cover the
membrane after installation to hold it in
place and provide additional protection.
This covering should cbnsist of fine-
grained materials which, in turn, may
require a covering of well-graded
gravel or some other material that is
sufficiently heavy to prevent erosion of
the fine material that protects the PVC
liner,

We have had some unhappy experiences
with PVC lining. Early in the history of
aerated ponds, some manufacturers of this
material felt it was unnecessary to cover
the lining after installation. We cannot
recommend that practice.

Hydraulics

In smaller ponds, the inlet struc-
ture normally consists of a single
influent pipe which terminates near the
center of the pond. Design conditions at
Logan indicated that a more complex
structure was necessary. Since these
ponds are very large, it was considered
essential to utilize a full scale dif-
fuser to distribute the influent over a
large area of the primary cells and to
minimize short circuiting. Furthermore,
Logan experiences extremely high seasonal
variations of flow due to summer in-
filtration of irrigation water. A dual
diffuser was selected to handle these
variations in flow.

Figure 11 shows a plan view of the
Logan diffuser. The inlet was designed
50 the majority of the wastewater solids
and influent flow would always be handled
by the main diffuser. This reduced the
potential for solids buildup within the
diffusers and around the diffuser
outlets. When the influent flow exceeds
the capacity of the main diffuser, the
influent overflows into the secondary
diffuser. An inlet pad common to the
main and secondary diffusers prevents
scouring of the pond bottom. A typical
diffuser outlet used at Logan is shown in
Figure 12.

Flow measurement is commonly ac-
complished by the use of a parshall
flume. Because the throat width is
constant, the discharge can be obtained
from a single upstream measurement of
depth. Flow measurement allows the
operator to ccntrol the pond system for
optimum treatment of the wastewater.

Structures

Correctly designed inlet, transfer,
and outlet structures are the keys to
proper hydraulic operation of stabiliza-
tion ponds. Influent structures should
properly distribute the wastewater flow
to diffusers or inlet pipes. Pond
transfer structures should be valved or
provided with other arrangements to
regulate flow between ponds and permit
variable depth control. Scum baffles and
stop~-log guides should be provided on
structures between ponds that have a
potential for undesirable floating
debris. The pond effluent structure
should be equipped with multiple drawoff
lines or some other adjustable drawoff

\ \
\ A
30"CONC. 30”CONC. v
24" CONC. 24” CONC.
POND As POND A, _
DIFFUSER NO.1
4
N
~ [ 3 3 4 5 3
DIFFUSER NO. 2
Figure 11, Diffuser and distribution box layout at the Logan wastewater stabiliza-

tion ponds,

61



Figure 12, Typical diffuser outlet at
Logan ponds.
device, so effluent can be withdrawn from

selected depths. Under normal operation
the lowest drawoff lines should be high
enough above the pond bottom to prevent
eroding velocities and avoid picking up
bottom deposits. Provisions should also
be included to allow for drainage of the
pond.

Sinee & 8tebilizetion pond is
frequently inviting to trespassers, it is
also recommended that a fence and warning
signs be placed around the perimeter of
the pond advising of the pond contents.

Leakage Test

In our opinion, newly constructed
ponds should be subjected to a leakage
test, except in rare instances. A
leakage test was not conducted at Logan
because of the relatively impervious soil

62

conditions, and the artesian aquifer
beneath the site. Ponds in areas where
surrounding homes draw their water supply
from wells should always be tested.

The amount of actual leakage from
stabilization ponds may be difficult to

determine. At a facility with a 1large
surface area, evaporation becomes very
significant and must be taken into

account when calculating the pond seepage
rate. Our estimate of average evapora-
fion at Logan during summer months was on
the order of 1 cubic foot per second. We
estimated the average annual evaporation
at 0.5 mgd. In our opinion, regulations
that specify a seepage rate less than 1/4
inch per day for earth ponds are un-
realistie. First, actual evaporation
from the pond surface cannot be calculted
accurately enough to determine such low
seepage rates. Secondly, it is doubtful
that earth-liners are capable of pro-
viding a sufficiently tight seal to yield
seepage rates below 1/4 inch per day,
especially under a high head.

CONCLUSION

Qur experience with the many types
of treatment facilities has convinced us
that a properly designed and constructed
stabilization pond is a highly reliable
and effective form of waste treatment.
The key to designing and constructing a
successful facility 1lies in performing
the various design elements with the
same care that would be utilized on a
large earth dam.

REFERENCES
(1) Wastewater Treatment Plant Design,
prepared by a joint committee of

the ASCE and WPCF, Lancaster Press,
Ine. , 1977 .




A CASE HISTORY EXAMINATION OF
HNIQ

LAGOON UPGRADING TEC

UES

L. Sheldon Barker*

There are many cities in the south-
ern Idaho, eastern Oregon, and northern
Utah areas using stabilization ponds to
treat their wastewater. Most of these
ponds were built in the 1960s and now
need some form of effluent upgrading to
meet current Environmental Protection
Agency (EPA) requirements for secondary
treatment. CH2M HILL has had the op-
portunity to complete "20l" facilities
plans for several towns with lagoon
facilities including: La Grande, Baker,
and Ontario, Oregon; Burley, Idaho; and
Logan, Utah. All of these cities have
flows exceeding 1 million gallons per day
(mgd) which places them in the top 5
percent of communities using lagoon
treatment(l).

The EPA has established secondary
treatment requirements whereby towns
with design flows in excess of 2 mgd
must meet the following effluent quality:

1. Biochemical Oxygen Demand (BOD)
£ 30 mg/1.

2. Total Suspended Solids (TS8) <
30 mg/l.

3. The treatment facility must
provide a minimum removal of 85 percent
of the influent BOD and TSS.

Wastewater lagoons, by themselves,
will not meet these treatment require-
ments, principally because of the large
suspended solids load contributed by
algae growth in the ponds. Lagoons
offer advantages, however, that amply
justify their continued use, even though
algae removal processes must follow.

Lagoon treatment provides:

1. Simple operation almost totally
free of operational control requirements.

L. CH2M

Hill, Inc., Boise,

Sheldon Barker
Idaho.

is P.E.,

63

2. Stable operation that has a
low probability of malfunctioning. This
stability applies both to the biological
processes, where the large volume of a
lagoon provides tremendous buffering
capacity against organic shock loads, and
toc mechanical simplicity. Mechani~-
cal equipment used with lagoons is
limited principally to pump stations and
aeration equipment.

3. A very low energy requirement,
again due to the general lack of mechani-
cal equipment necessary to operate
lagoon.

4. An ability to convert ammonia
to nitrate. A well designed lagoon will
achieve almost total biological conver-
sion of ammonia to nitrate, a more
innocuous form of nitrogen.

When secondary treatment standards
were first promulgated for wastewater
lagoons, back in the early 1970s, there
were few proven methods for polishing
lagoon effluent. Only chemical addition
(alum) and clarification followed by
dual media filtration had at that time
been operated successfully, at a 0.5 mgd
facility in Lancaster, California (2).
The other method then available for
meeting discharge requirements was land
disposal, using lagoon effluent directly
without the need for further treatment.
Some of the other alternatives being
investigated at that time included:
chemical addition followed by dissolved
air flotation, mixed media filtration,
intermittent sand filtration, anaerobic
rock filters, and microstraining.

Even the two proven polishing
techniques were not without drawbacks.
Chemical addition and clarification or
dissolved air flotation requires ex-
pensive doses of alum and polymer to
coagulate the single cell algae species
present in wastewater lagoons. In
addition, this alternative requires
operator sophistication and attention.
Land treatment is a relatively simple
technical alternative, but is often



administratively difficult to imple-
ment. Land treatment requires large
acreages of contiguous property which
can be difficult to obtain, as many
existing property owners may be in-
volved., Irrigation districts may be
persuaded to accept lagoon effluent
but very often the farm community is
reluctant to accept the crop restric-
tions that many states place on the
use of this water.

More recently, treatment alterna-
tives are under development which show
promise of upgrading lagoons while main-
taining their traditional advantages
of simplicity and stability. Micro-
straining is an example of recent tech-
nological advancement. Polyester fabric
has been produced reducing the sieve
size available to 1 micron, much below
the 23 micron stainless steel screens
that were previously available.

The evolution of lagoon upgrading
technology is perhaps best understood
by examining case histories of cities
and the treatment alternatives which
they tested and selected. The three
case histories of lagoon upgrading
presented in this paper are:

1. Ontario,
of phase isolation.

Oregon--Pilot testing

2. La Grande, Oregon--Selection
of air flotation and filtration.

3. Burley, Idaho--Pilot testing
of microscreening and aquaculture.

ONTARIO, OREGON

The City of Ontario has a four

sizes of U5 acres, 23 acres, 9.5 acres,
and 9.0 acres followed by chlorination.

The system has an average annual
flow of about 1.7 mgd and must be up~-
graded to meet secondary standards.
Figures 1 and 2 show various pond treat-
ment efficiencies. Note that the ef-
fluent violates TSS requirements.

The facilities plan (3) originally
proposed chemical addition and sedi-
mentation as the cost effective treat-
ment alternative, after jar tests in-
dicated alum would be an effective algae
coagulant. The city's primary concern,
however, was to minimize operation and
maintenance costs. They decided to
investigate further a less proven treat-
ment alternative: phase isolation.
With assistance from CH2M HILL, Ontario
removed Pond No. 3 (see Figure 3) from
their lagoon treatment scheme and set
up a phase isolation pilot test program
modeled after the successful Woodland,
California, operation (4). Initially
the program was delayed while excessive
leakage in Pond 3 was corrected using
betonite. The phase isolation pilot
test has been running since March 1977.
Results of the program are shown in
Table 1. The middle column of Table 1
indicates the minimum holding time in
the isolation pond required to produce
a secondary treatment quality of 30
mg/l BOD and TSS. This holding time
is important as the primary design
factor for a phase isolation system.
Since testing was not done daily, the
residence times are probably somewhat
higher than the absolute minimum re-
quired. Two conclusions can be drawn
from these data:

1. The minimum isolation times

pond, series lagoon system with pond varied from run to run without an easily

Table 1. Ontario, Oregon, phase isolation program.
Earliest Lagoon Quality Obtained
Isolation Time at the Specified
Run Approx. To Meet Secondary Isolation Time
No. Date Treatment
BOD5 TSS

1 March 1977 7 days 20 mg/1 18 mg/1
2 August 1977 28 days 18 mg/1 27 mg/l
3 September 1977 21 days 5 mg/l 19 mg/1
4 December 1977 28 days 18 mg/1l 16 mg/1
5 January 1978 a 44 mg/l 40 mg/1
6 February 1978 12 days 27 mg/l 30 mg/1
7 March 1978 17 days 16 mg/1 17 mg/l
8 June 1978 b 21 mg/l 34 mg/l

8pond No. 3 did not meet secondary treatment during a 28-day holding period.

b

Pond No. 3 did not meet secondary treatment during a 40-day holding period.

64



discernible pattern. Selecting an
isolation time for use as a design
parameter would be difficult.

2. Secondary treatment was not
achieved on 25 percent of the runs, even
after isolation periods of up to 40
days.

The winter of 1977 had above normal
temperatures in eastern Oregon so the
pond never developed its usual extensive
ice cover. Operating personnel reported
that the ice which did occur minimized
the treatment capability of phase isola-
tion.

Phase 1isolation does not seem able
to produce a satisfactory level of treat-

210

ment for Ontario, especially since the
State of Oregon, Department of Environ-
mental Quality (DEQ) water quality guide-
lines could eventually require a summer-
time BOD and TSS effluent of 20 mg/l.
Phase isolation may, however, provide
a -benefit to those smaller cities which
have been granted a suspended solids
waiver and, therefore, are not required
to completely meet secondary treatment
standards.

LA GRANDE, OREGON

The City of La Grande has a two cell
lagoon system with a total surface area
of 100 acres. Selection of the cost ef-
fective method to upgrade treatment for

180

150

\

g
2 \
~ 120
»
2
=
—
& . cop
E o [\ \
& N gl
9 s
8 \
: \
\
A
B \
\\‘ /. TSS
.
\ o L VSS
—~—1
\ -~
30
\ /""—-‘-'—'-\,BQDS
o s
[}
" &
- o~ (¢l
- b o e - ge
g $¢ 5 % %5 i
3 a2 o3 a3l o3 83
e 2 2u g& czat o~k

SAMPLE POINTS

Figure 1.

tem, 18-20 November 1974.

Variations in COD, TSS, VSS, and BODg through the

65

wastewater lagoon sys-



this community of 11,000 was complicated
by several factors:

1, The existing discharge into
Gekeler Slough (a tributary of the Grande
Ronde River) cannot continue because
there is no dilution water available
during the summer and fall. Ice block-
age has also caused downstream flooding
during the winter.

2. The Grande Ronde River, the
alternate discharge point, offers more
flow, but is almost 5 miles from the
existing lagoon site. Even this re-
ceiving stream has low summer flows and
the DEQ is requiring the following
dilution restriction:

(BODS)(Effluent Flow)

<
(Receiving Stream Flow)

3. The city sewer system is old
and suffers from infiltration, especial-
ly during winter months. Not all the
infiltration is cost effective to re-
move, thus the 85 percent secondary
treatment requirement often requires
an effluent quality substantially be-
low 30 mg/l.

Table 2 predicts the cumulative
discharge requirement that La Grande
will have to meet at the Grande Ronde
River. The dilution governing effluent
criteria in Table 2 were based on aver-
age summer water flows in the Grande
Ronde River and low water years will
impose even more stringent effluent re-
quirements, The wupgrading alternative
must be capable, therefore, of producing
a 10 mg/l effluent quality for BOD and
TSS. This severely restricted the al-
ternatives available.

\
\

®

E

z

=

- 8

g \

E TOTAL

3 KJELDAHL
2 N[TROGEN
3

(2]

AMMONIA

\ NITROGE

z

NITRATE
NITROGEN

- S

[T

—

z\
|

INFLUENT
POND NO, 1
EFFLUENT
POND NO, 2
EFFLUENT

POND NO, 3
EFFLUENT
POND NO, 4
EFFLUENT
Cip CONTACT
EgFLUENT

SAMPLE POINTS

Figure 2.

66

Nitrogen balance through the wastewater lagoons,

18-20 November 1974.



L9

Phase isolation pilot study-site plan.

MALHEUR. DRIy

= \DIKE ACCESS

POND NO. 3
OUTLET p/P‘E — e RIFP RAF>
e e T ON EAST
i TRANSFER — 3 FOND NO. 3 . gfje‘z’;.r
AN d f,?‘:’gcr HURE OUTLET DITCH, O 7T CH
\N g SLOPE AS INTSCTN.
— NECESSARY EFFLUENT
0o 200 Soq M oo} | CANAL 7O
} % ———e N MALHEUR
SCALE N fEET i POND NO. 3 g POND NO 4 RIVER
BOT £L. 214G.0 §| B8O EL 21458 |
APFROX SURFACE APPROX. SURFACE 3
i ARE4 =95 ACRES AREA = 9.0 ACRES
, CHLORINE CONTAC % F%g‘;;%ﬁ-’g?
(~]8le] BASIN INCET BASIN
(N rrAnsFeR STRUCTURE ——
| PIPE NO.Z CHLORINE
> x X > . > S X 4 x X X - BUNIL.DING
o h 4 X h' X X X » X 1Y L' b 4 X »'a
—T- SEOND
- POND ANO. / \?: ﬁ/r{\rm,vs;gﬁ: '\WE/E' , NO. 2
OUTLET STRUCTURE srrRucTURE ~— DITCH 215 NOUTCET
1G 10’ I NO. 2 PR STRUCT
- R, fof _ B N
X
g
4 - Q
§
POND NO. | o e POND NO. 2 &
80r. EL.2148 30 TRANSF~ GG LF (5" BOT EL. 214 30 g
APPROX. SURFACE STRUCTUR CONC. PIPE APPROX. SURFACE 9
AREA= 45 ACRES NG/ H AREA = 23 ACRES v
o 80 LF 18" conc. Distr. PPe ) 410 LF 15" cone ¥
~ ourcer PAD— __H[fosTR e CUTLET Fap a
N HEADWORKS Y
¢ PARSHALL Z
FLUME d
rla
3
. 0
ola U
4 ‘r-} LBARN
-HOUSE
.. A A .y P\ .- ».N A A A A .
Y. . . Y. X X X . X Y X X —y
- Pl PL. \l R —k ._L:



Table 2, LaGrande, Oregon, required ef-
fluent quality.
Maximum
Month BOD & Limiting Factor
TSS
January 20 mg/l 85 Percent Removal
February 17 85 Percent Removal
March 18 85 Percent Removal
April 20 85 Percent Removal
May 27 85 Percent Removal
June 27 85 Percent Removal
July 30 Secondary Treatment
August 148 Dilution Requirement
September 162 Dilution Requirement
October 128 Dilution Requirement
November 30 Secondary Treatment
December 30 Secondary Treatment

8Based on summer flow in the Grande
Ronde River during average water years,

Jar tests with alum were run on the
lagoon effluent. Although the algae
flocculated very well, it maintained a
neutral buoyancy. The floc appeared to
be buoyed by small trapped gas bubbles,
even though the jar tests were performed
in the dark to eliminate continued 0,
production. A hypothesized explanation
is that the algae had supersaturated
the pond with oxygen and that this
oxygen came out of solution in the
rapid mix portion of the jar test.
Because of the buoyancy condition,
the feasibility of using clarification,
such as was done in Lancaster, Califor-
nia, did not appear favorable. Air
flotation was the superior choice.
Filtration was added following the air
flotation to polish the effluent and

produce the required treatment. A
moving bridge backwash filter (such as
manufactured by Environmental Elements

Corporation) was selected for its low
head requirement. This eliminated the
need for an intermediate pump station.

The facilities plan (5) indicated
that upgrading the lagoon in the manner
shown in Figure 4 was the cost effective
solution. Design criteria developed for
this alternative are shown in Table 3.
Construction bonds for the existing
lagoon have almost been paid for and the
facility does not warrant abandoning in
favor of an activated sludge facility.
Land application of lagoon effluent was
examined closely since the Grande Ronde
valley is a strong agricultural area.
Freezing winter conditions and high
spring groundwlter severely limited the
application season, and ultimately led
to a prohibitively high alternative
cost.

68

Even after the facilities plan
had been adapted, the city remained
quite concerned about the necessity
of discharging directly to the Grande
Ronde River with an effluent pipeline
to be built at an estimated cost of
$650,000. A new alternative was de-~
veloped using the existing discharge
at Gekeler Slough as a receiving stream
during the winter and as an irrigation
canal during the summer. To use Gekeler
Slough as an irrigation canal the city
had to guarantee that there would be no
discharge from Gekeler Slough into the
Grande Ronde basin during the summer
irrigation season. This alternative
also included a small fall storage pond
to handle effluent during fall months
(after the irrigation season) until
adequate dilution flows become available
again in Gekeler Slough.

Summer irrigation discharge was an
attractive alternative to the city. Con-
struction of the effluent pipeline would
not be necessary and a lower quality ef-
fluent would be allowed during the summer
months, thus reducing operation costs for
power and chemicals. Implementation of
this alternative required that an irriga-
tion district be formed to distribute
water among the area farmers. The dis-
triect would contractually agree with the
city to handle all their summer flows
over the next 20 years. Oregon water
right laws complicated the formation of
the district because:

i. Water rights existed on the
lagoon effluent which was then being
used for irrigation.

2. The oldest water rights en-
titled its holders to use lagoon ef-
fluent, whether they belonged to the
district or not.

3. Farmers without water rights
were afraid that if they Jjoined the
district, while those with older water
rights did not, the only time they would
get any water would be in wet years.
During those times they would be forced
to take water they didn't need, and
their crops would be damaged as a
result,

Legal evaluation of the district
formation required, therefore, that
participation by all 13 area farmers
would have to be unanimous.

The City of La Grande tried for 9
months to help get the irrigation dis-
trict formed. Several public meetings
were held and three different draft
agreements between the city and the
irrigation district were prepared. Even
in the drought year of 1977, the farm-



SEPTAGE
FACILITY

INFLUENT
PUMP
STATIONS

EXISTING
EXISTING
NORTH POND

ALUM
STORAGE

INFLUENT FLOW
MEASUREMENT

LAGOON EFFLUENT
FLOW CONTROL &
MEASUREMENT

i
7] POLYMER |
4 ADDITION { FLOCCULATION
T ‘ POSSIBLE | N
s Cl,
ADD!TION { ww—

i

DAY TANK

THICKENED  SLUDGE

AIR FLOTATION

M‘
§ FLOAT COLLECTOR
f T T l

5
=
=

e

SEDIMENTATION

—— a— — O — . — S o —]

69

©

SLUDGE PUMP

Figure 4, Schematic diagram:

GRAND RONDE EFFLUENT
RIVER P
FORCE MAIN

| SLUDGE

EFFLUENT
PUMP
STATION

Y pp—

PRESSURE
REDUCING RETENTION
- VALVE TANK
vouss |
EFFLUENT .
ciy CHANNEL ABW FILTER BACKWASH '

ADDITION

SLUDGE DEWATERING PONDS

lagoons/chemical treatment/filtration.

0 0 0 290 O C O

e

\=/BACKWASH
PUMP

DECANT

PUMP

STATION




ers never agreed to the district for-
mation, principally because:

1. There was still concern over
the winter flood potential in Gekeler
Slough.

2. The DEQ required the farmers
to limit to non-human consumption the
types of crops they could grow.

3. Water is still relatively
plentiful in the Grande Ronde basin and
the farmers preferred to be independent.

The city decided that the only
viable alternative was to build the
pipeline to the Grande Ronde River.
Ironically a portion of this pipeline
crosses a farm whose owner 1is requiring
up to 500 gpm of summer flow (for his
irrigation) as a condition of his pro-
perty easement. The c¢ity is in the
process now of checking other farms
along the pipeline right-of-way to see
if there is further interest in using
this water for irrigation. The advantage
in this case is that neither the farmers
nor the city have to sign a long term
contract.

BURLEY, IDAHO

Burley is a community in south-
eastern Idaho with a population of ap-
proximately 10,000, The city has a
two cell series lagoon system, with a
36-acre primary cell and a secondary
cell of 44 acres. Phase I improvements
to the pond are presently underway in-
cluding construction of a 4.4 million
gallon aeration pond (to precede the
stabilization 1lagoons and increase sy-
stem capacity) and chlorination facili-
ties. Static tube aerators were selected
for the aeration pond over surface
aerators because: 1) Floating aerators
are difficult to operate under winter
icing conditions; 2) diffused air
systems should not lower the winter
water temperature as rapidly as floating
aerators. Since biological activity
is a function of temperature, the dif-
ference in cooling rates relates direct-
ly to effluent quality.

The Phase I improvements are not
expected to satisfy effluent require-
ments. The project was broken into two
phases while the city waited for a re-
sponse to its request for a suspended

Table 3, Upgrade design factors ;a'Ggande
wastewater treatment facilities.

Facilities
Ltem Required
I. AERATION CELL
A. Blower Facility
Number of Units
(Now) 3
(Future) 1
Type Centrifugal
Capacity, Each 1,250 scfm
B. Aeration Equipment
Number of Units 165
Type Helixical
Mixing
Av. Capacity,
Each 22 cfm
C. Aeration Cell
Liquid Depth (min.) 11.5 feet
Detention Time @
Maximum Month
Flow 3 days
Detention Time,
Peak Flow 1.5 days

IT. CHEMICAL TREATMENT
A. Flocculation Basin
Number of
Flocculators 1
Energy Input, G 40 sec~t
Basin Detention
Time, Peak Flow 18 Minutes
B. Air Flotation
Number of Units 2
Overflow Rate
(including recycle
@ peak flow)
Recycle Ratio,

l,8gpm/feet2

Minimum 16 Percent
Air to Solids
Ratio 0.015
Operating Pressure 80 psig
C. Sludge Pumps
Number of Pumps 2
Type Positive Dis-
placement
Capacity Each 70 gpm
III. FILTRATION
Number of Units 1
Type Automatic Back-
wash (ABW)
Overflow Rate
Maximum 3 gpm/ft2
Backwash Rate 20 gpm/ft?2

IV. SLUDGE LAGOONS
Number of Cells 4
Liquid Depth 2 feet
Area, Each Cell 2 acres
Ultimate Disposal

Method Landfill




solids waiver, The State of Idaho,
Department of Health and Welfare, has
recently determined that Burley must
provide secondary treatment. Because
of high system infiltration, the second-
ary treatment requirement for 85 percent
removal translates to an effluent stan-
dard of 20 mg/1 for BOD and TSS.

The Burley Facilities Plan (6) and
subsequent addendum indicated the cost
effective Phase II alternative would be
chemical addition (alum) followed by air
flotation and dual media filtration.
Even though this alternative was cost
effective, it was also recognized to be
operationally cost intensive. Recent
advances in the science of wastewater
freatment offer the potential for a
lower cost innovative treatment system
using the existing Burley lagoons and
adding both the following two com-
ponents:

1. Microstraining--recently de-
veloped polyester fabrics for micro-
strainers have reduced the effective
pore sizes to the range of 1 micron.
Algae in the Burley lagoon have been
found to range in the 4 to 5 micron
size. Microstrainers should, therefore,
be able to remove algae solids without
the addition of coagulating chemicals.
The algae removed during this process
is intended to be recycled back to the
primary pond to provide a seed to help
maintain optimum algae concentrations.
With all algae solids being recycled the
system becomes essentially a closed loop
and additional solids handling capacity
is needed.

2. Aquaculture--Raising a poly-
culture of fish species, designed speci-
fically to feed on algae, should help
minimize the algae solids buildup pro-
duced by the microstrainer. The fish
will only be present during summer
months. Since the fish should gain
about one pound for every four pounds
of algae they consume, their harvesting
should allow sufficient removal of bio-
mass from the lagoons to maintain long
term system equilibrium.

Because the process components of
this treatment system are relatively un-
tried (especially in colder climates, as
in Burley) they must be pilot tested
prior to full scale operation.

Zurn Industries, Inc., has volun-
teered the use of a U-foot diameter by
2-foot long microscreen to the City of
Burley for a 3 month period in the fall
of 1978. The pilot microscreen will be
operated continuously over this period to
determine: 1) The feasibility of using
microstrainers for lagoon algae removal

71

in both summer and winter condition; 2)
the allowable design loading rate in
gallons per minute per square foot of
screen; 3) the potential for long term
slime buildup on the surface of the

microscreen and any resulting deleterious
impacts.

The aquaculture testing will be
performed under the guidance of Profes-
sor Jack Griffith of Idaho State Univer-
sity. The pilot work he will conduct in
1978 includes toxicity and growth rate
testing of several species of fish
selected either for their ability to
directly consume algae or to stimulate
zooplankton, which feed on algae. The
treatment capability achievable with the
aquaculture system will not be deter-
mined until the full scale system is
implemented, perhaps in 1980. Fish
yields on the order of 500 pounds per
acre per year are expected.

There are several ways that aqua-
culture could complement the microscreen
operations, including: 1) Aquaculture

may allow the microscreens to produce
a better effluent than they could alone.
2) By keeping the lagoon in a solids